

رژیمهای درمان سرپایی PID حاد

رژیم A	Levofloxacin 500 mg orally QD for 14 days	With or without Metronidazol 500 mg BID for 14 days (Tab 250 mg)
	Ofloxacin 400 mg orally QD for 14 days	
رژیم B	Ceftriaxone 250 mg IM Single dose + Doxycycline 100 mg orally BID for 14 days	With or without Metronidazol 500 mg BID for 14 days
	Cefoxitin 2 g IM Single dose + Probenecid 1 gr Orally Single dose + Doxycycline 100 mg orally BID for 14 days	

رفرانس: تلینز ۲۰۰۸